ol

=S =S S

——————————————————

DRIFT RACER




COEFITERR/CH—FYNEHELKROIEE.

HICEDHSICEVNE T CDF YNNI D—ILRF vV EF Y X—H—THBIATEDEEEE-HEAR/CH—TT,
AHEAEICIE S IELVMENL - B2 ETZL TR N s CTHFEICKLB T EDHEE T

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured by Yokomo - World Champion R/C car manufacturer.
Proper assembly of this product will provide fun, safe enjoyment.

R/C h—ZRZICHEULATIALHOD FEHIR

BFER(RZLELIT) b - E1TT DRI B FREEBDOH DI ERN B2 ZHEEL TR,

DR

OWNRDODVDBFTIFEHIITHEWVWT FEW NS ILEBREERFHA
T% FERICBIRTY

@A DHIICHTABZEBENSD L F—FREHBR. A EMRBIE
ENGoiBalE. ITE 77— ERAFFTCEHLEaDE TS
(AN

OHI DFIICHABZRET Coidt 2RDFRNZE DT EMEN
TSRO HSRE T,

QI I TRDRIF LB ILEDNBEICEDET . REDRICUHTE
ENBICEEIEEFERALTTIEWV. X hvy—F 1 TJ7F%ER
IRIRFBERZHVEITDTIERELTTEL,

OIBRICIIFRLERMZFERLCVE T WHEIN IS NcRE/ \—Y
ZRITvIDHHEEFEIDNBEELLDET . T HZLFEWLELD
[TERULTREL,

OTSAT AV I IN—YIEEZYIMT DIRIF. U LI BR@mDIRIE
OB DD TERLTREL,

@ EIER SR ERENERIF R D EF A L—RICENET DK SICHHIIT
THREL,

@R I—RERENVICEED TTIEW BERER D P EITIREIC
O—RHEM T DEBIRT I o X, ERFRIGHERICEFINTLIEL
EVaI—NEEDRBN®, MAEZE + 2 [CREBHFBEWEED HDF
ED

OLEL L DR EZT DL REMME N UILDETIERED T
PNCRBERIELEDBEDHDET,

OZEEF. ARICATDENT EZHERL BMRDRBVE TIToT
TEL,

ETOER

@I IERR/CH—(FHHEADA. FHERAOKkMZMZ HiENZAE—R
HEDETIVBBDET . IV—ILEFOTCREFIBAP.R/CH—
AY—FyhTESETTEL,

O NEE, AEDADKRITIED K DIFZFI ClIHET ICES BEWNT
TELY,

OR/CH—[FEREZFIAT DA ASH DS T IV TREDSZEER
ETDENBOF T HVEFTPERIEES, HRBDEIFLL. E
EYDIEVGEFICESETTEL,

O@FEEICR/CH—ZESETLBADVDBEIF BEHELESIEL
KT FRHERRLE T . REZEENH TTREL,

OR/CH—FKEHWVNEFT . NDOE®. KIcFDDH DB CTESE
BER/CANDIENZD . RET BERHHDET

OR/CH—DERENERS . F YV PNILN 4 VIELIFBEE CRDE
T N\yTFU—ZEFEUIRBERT I DT, EEERD (CFZAn
BFLTTEL,

@EITHDR/CH—FBEHNERICIEDEDSHDF T . BRTT D

SAREHHIBZESVTHS X YT F IV RAEEZLTREL,

ESESFIE

OF A PHEEI BKIIC. ADLICR/CH—ZEEXT .

@RE—RIVRO—5DRA vFHOFFICIEOTVDEZERL TH
5. E—5—&N\vFU—ZEERLET.

ORXMEHDT VT FZHIEL A vFZONICLET . (XSHEDEE
DR TVBEBIRTY . BICEEDEWMRETHRALTTE
L))

@FEKDRAAyFZONICLET .

ETRTFIR
ORE—RIVRO—5ORAyFEOFFICLET.
@I FU—DEEENLET.

@RIEMDRA YFEOFFICL. PV T ERDET

INyFU—DHDbIREL

U\ FU—ICRBOHBEEICESEEALTTFEL,)

O/\yFU—ERET B BECHAZ T LD ENE LIS
TIFoT TV X BB HSF CORBERIFT TS,

0/\yFU—DRERIABRRERICHEL T TSV REROR
BEEE CBRET - BEDEAEFRNT BRBMNSGDE
., )\ U—BENS0EEMR 57 EEHIELTTE .,

QOETED/I\WTFU—FBLEREICIEDE T  BRERT /v
U—ZEHDEICIEDFET DT SHEEEBVTHSRELTT
EW R ETEDIN\yFU—(3OY T3V BT ZEICLoT,
PEREESS B BN HRE T,

OB T/ T U—ld—RD IS E—RBICRTTIC. BFHTH
EHERAOEIGECIRTTTE,

E—5—0HbRL

(E—9—(CHBOHBABCEDHERALTTEL.)

@7.2VDIN\yTU—TE—9—DhSELZETDEBRTT . E—
H—AERERIEUBRIROHITBHEISNFIDT. HLE—
F—DIV—04 V% d BEF. E—F—ZLoNDEEL3~5V
ZETHSELLTTREL,

Q@E—F—[FEHNLEAYTF I ADBETT . H{LTHERE—R
ML oD ETRENELEDE T EFNICIU—=2T
UIeh IS UDRID CEESIRT DEDAYTF I AZLTTE
L

Q@E—F—DMHEEICESIEFPHEBRLT TSV FVHHRET
BOVEE—Y—DMHEREZ T D ICHRBHREVEFTHL HDR/C
XNEETFERCHEDFET

QO ETERDE—Y—RFHFREICEVEREICKEDET . ERETIDE
E—5—%EBHIEICHEDET DT SHBBEBLTHSETL
TUTTRELY,

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

ASSEMBLY PRECAUTIONS

@®Do not assemble around small children. The parts can be
dangerous if accidentally swallowed.

@Check the contents carefully before assembly. Please contact
Customer Support if you happen to notice any defective or
missing items.

@You will find the assembly process much easier by carefully
reading through the manual, and familiarizing yourself with the
instructions.

@®Many different tools are required during assembly. For safety
purposes, please use suitable tools. Exercise extra caution
when using a sharp tool such as a hobby knife.

@Many different materials are used for the parts. Use extra care
when handling parts with sharp edges, such as machined
metal parts.

@When cutting plastic parts, watch for any flying parts.

@Try to assemble any rotating parts or drivetrain parts as
smooth as possible.

@®Bundle wires neatly away from the ground or any moving
drivetrain components. Make sure that all wires are properly
connected to prevent shorting.

@Unnecessary modifications may be unsafe and hinder
performance.

@Always paint in a well ventilated area away from flames.

PRECAUTIONS BEFORE RUNNING

@Yokomo R/C cars are built for competition use, and some
models may exceed speeds of 40km per hour. Practice
common sense and run the car in open safe places, or R/C
car tracks.

@®Do not run the car on public roads with high amounts of
traffic, or in areas that may cause an inconvenience to people
in that area.

@®R/C cars are controlled using a radio frequency. In a worst-
case scenario. radio interferences may cause loss of control.

@If others near you are running R/C cars, confirm that they are
not running on the same frequency.

@®R/C cars do not like water. Avoid running on rainy days, or
areas with water puddles. Exposure of the electronics to

water may cause loss of control or damage to the electronics.

@The drivetrain of an R/C car consists of many moving parts
like gears, belts, shafts, and tires. Avoid touching these areas
when the battery is connected.

@®Many parts of an R/C car will become hot after running. Allow
the parts to sufficiently cool before conducting any
maintenance.

BEGINNING A RUN

(MPlace the R/C car on a stand so the wheels are off the
ground.

@Confirm that the speed controller switch is OFF, and connect
the motor and battery.

(®Extend the transmitter antenna and turn the switch ON. (It is
unsafe to use a transmitter with low voltage. Make sure that
the transmitter batteries are good before running)

@Turn the speed controller switch ON.

FINISHING A RUN

@Turn the speed controller switch OFF.
@Disconnect the battery.
@Turn the transmitter switch OFF, and retract the antenna.

BATTERY USAGE

(Carefully read the instruction included with the batteries.)

@When charging batteries, make sure that the surrounding area
is void of anything highly flammable. Also avoid charging in
high-temperature locations.

@®\When charging batteries, frequently monitor the charging it
catch on fire. If the battery reaches 50 degrees Celcius or
more, stop charging.

@Batteries will become hot after running. Continuous use of the
battery pack may result in damage to the cells. Allow the
battery too cool down before re-charging. Using a battery
conditioner after running may prolong the life and performance
of the battery.

@Please do not discard old battery packs in the trash. Although
inconvenient, please locate a battery disposal center.

MOTOR USAGE

(Carefully read the instruction included with the motor.)

@Connecting a 7.2V battery directly to the motor can be very
dangerous. This may cause the internal parts of the motor to
break apart, causing some parts to fly out of the motor. To
break-in the motor, safely secure the motor and run the motor
at about 3-5V.

@®Motors require periodic maintenance. Slower speeds and
decreasend run times may indicate a worn-out motor.
Periodically clean the motor and change the brushes when
needed.

@Choose a gear ratio that matches the power characteristics
of the motor. Using a gear ratio unsuited to the characteris-
tics of the motor will not only prevent the motor from perform-
ing at its optimum, but may even cause damage to the other
electronics.

@Motors will generally become very hot after running. Continu-
ous running will reduce the life of the motor. Allow the motor
to sufficiently cool between each run.



[#B & CICHELY]
ACCESSORIES AND TOOLS NEEDED FOR [DRIFT RACER] ASSEMBLY
B ETOAICRICEELROEY B H RgEETZTE B
MBI HF Y FTEBESHY FEA) ASSEMBLING TOOLS REQUIRED
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

(NOT INCLUDED IN KIT)

@ 2FvoRriLFOKR (19—K 17> i) :@

THO CHANNEL R/C SURFACE RADIO SYSTEM

S A/ — (K,
SCREW DRIVER (SMALL & LARGE)

AND ELECTRONIC SPEED CONTROL SUARUF
@ EFAT7.2V RyFU—Nys NEEDLE NOSE PLIERS
7.2V BATTERY PACK
® EFRANYTU—RER =y 8—
BATTERY CHARGER SIDE CUTTER
® ETAE—4—
s )
S S —s NH S
O ?\'I»RrE;v(s' A YfEFy MEFE) \@ S e
® ETART 4 —(GRT 4 —FF v FIFE)
BODY R -
e _ HOBBY KNIFE
@ KT +—EBERHNS—
BODY SPRAY PAINT
B SLUSOBEICA->TLNDY B B ¥y FCASTWSTIA B
(AIEF Y FTIEASTLERA) TOOLS (INCLUDED)
PARTS INCLUDED IN KIT
® \1i— BUNPER AALUF
® KA—IL WHEELS ALLEN WRENCH
® 21 TIRES (1.5mm)
@ A 1 iv— MAIN CHASSIS
— +FLUF
[DRIFT RACER]#EZE+DICABICSABICTISAME NUT WRENCH
R<ERUSIBEOIREBICHE > THEREICHH LITTTF,

For assembly, follow the figures and the instructions closely
so that your [DRIFT RACER] will perform at its best!!

2015-03-05 [ Paze7 1




f [ List of Parts Used ] \ Suspension Mount Installation
[DIM@W --X8 3x12mm FH TP screw

@ -—X2 Front suspension mount @

K @ -—X2 Rear suspension lountj ) >

/ [Read before assembly!] \ S

The screws included in this kit have 2 different types of Pay attention to the J
thread. Pay special attention to where the screws are used. direction of the part!

XTapping screws cannot be used on metal parts.

o
[Front suspension mount]| Q“"o
Tapping Screw Screw (Coarse pitch)/(Pay attention to the S
(Wider thread) (Tighter thread) / \direction of the part!
S
&) Pay attention to the
S = direction of the part!
[=) [
(=}
Z° Marked R!
o)
@
®

M3x12 FH TP screw

Important!— Pay attention to the direction of the
front and rear suspension mounts when
installing.

M3x12 FH TP screw

| Page-4 |




[ List of Parts Used ]

S

[Solid axle parts]

Ring gear

T
—

:—x2
Solid axle

Qutdrive ring

2x5mm TP screw

10x13mm shim

10x15mm bearing

X
Front input shaft

[E——

Rear input shaft

-— %2
Drive gear

Drive cup clip

Center drive cup

-—x1
Spur gear

-—X1
Motor mount

17

2. 6x6mm flat head screw
(w/threadlock applied)

3x8mm flat head screw
3x12mm flat head screw

3x10mm FH TP screw

3x12mm TP screw
Hub pin

0-ring

5x8mm shim
-—X2 8x11mm shim
--X3 5x10mm bearing
-—X2 8x14mm bearing

J

SoI id Axle Assembly (2 Assemblies required.)

Pay attention to the
direction of the part!

Solid axle

Pay attention to the
direction of the part!

Snap onto the outdrive so that
the ring fits into the groove.

Qutdrive ring

Important! — When attaching the ring gear to the
solid axle, make sure that the 2x5mm
tapping screws are threaded properly
into the holes, and tightened evenly.

Qutdrive ring

Snap onto the outdrive so that
the ring fits into the groove.

| Page-5 |




i i Important! — Make sure the 2. 6x6mm flat head screw is
Front Transmission Case Assemb Sacroly tightanod.

(Front transmission case with Front input shaft

transmission mount attached.

Drive gear

M3x12 TP screw
nmnf])-

o \|Front transmission mount|

2. 6x6mm FH screw
Securely tighten!

(Press onto transmission case)

M3x12 TP screw

Attach the front transmission mount to the transmission case using the
3x12mm TP screws. Also attach the rear transmission mount to the other
transmission case in the same way (to be used on the following page.)

Pay careful attention to the
direction of the solid axle!

M3x12 TP screw

lllll]ll»

7

Pay attention to the :

direction of the partJ M3x12 TP screw

[Page-6 ]

;
Drive cup clip ;
Line up with the hole on the
input shaft and press in!

|Transmission case cap




Rear Transmission Case Assembly

t

Iy
MM TN
y

t

Ao

While pulling on the input shaft, press
the spur gear against the transmission
case, making sure that the spur gear is
proper ly seated.

A

¥ear transmissi ontca:% w'i]tg
ransmission mount attached. -
Important!(@ Make sure the 2.6x6mm flat head [After the bearing has been pressed]

i H into the transmission case, insert
screw is securely tightened. the hub pin into the hoie.

in the spur gear fits

Make sure that the groove
properly onto the pin.

J
D, 1 J
¥ &‘f" Pay careful attention to the]
N direction of the solid axle!
o
f N

=

(Insert into the drive cup!)

- o8 P soren]
[Transmission case cap ( M3x8 FH screw
ﬁ# (For the motor mount)  [M3x10 FH TP screw| <&

Line up with the hole on the] Pay attention to the ] Only use the inner 3 mounting holes to secure the motor
input shaft and press in! direction of the part! I Pﬂﬂ£'7 I mount to the chassis. The outermost hole is not used.




///’ (j Maintenance Tip! ‘)

Spur Gear Hub Removal

[Rear input shaft|  [Hub pin]|

]

AR

Spur gear|

towards the rear.
L 7

ﬂﬁdzégéa lumnﬂﬁ%é%%@
NINNNNN\w2
N R

/
\

Remove the transmission cap, solid axle and
center drive cup. Slide the input shaft

[ List of Parts Used ] N BeII Crank Assembly
O:@mm] —x3  Ball stud
n:mm —x2  King pin

Bell crank (A)

— X1 Bell crank (B) Pay attention to the
direction of the part

spur gear), and pull out the hub pin

coat it with a rubber type adhesive.)

[~
umlzégéﬁﬁlmmnﬂﬁg%%%%
B cimNty))

~

—

Slide the rear input shaft until the hub
pin is visible inside the groove (of the

(If the hub pin falls out easily, lightly

—X1 Servo-rod

“:I — X4 4x8mm plastic bearing

J

\\:féeat the above steps in reverse.)

Pull out the rear input shaft completely to
remove the spur gear. (When re-assembling,

Attach the tie rods to the ball studs as shown.
(When attaching the tie rods, make sure that the
corret tie rod is used in the correct location. If
you happen to experience difficulty in attaching
the tie rods, use a pair of pliers to snap them
into place.)

[ Page-5_]

4x8 plastic bearing

Insert fully!

ay attention to the
direction of the part

@ 4x8 plastic bearing
N, Insert fully!

Bell crank (B)

Pay attention to the
direction of the part!

4x8 plastic bearing
Insert fully!

Ball stud

(B

F
-

(

<l|||||ll




] i i . . /
7 [ List of Parts Used ] N @Front Transmission Case, Chassis Brace Installation ﬁ |
Bmm — X4 3x10mm FH TP screw \

Gmmwp — X2 Ix10mm TP screw
Gmmm — %4 Ix12mm TP screw
(Quisisimninu

-—X2 3x20mm TP screw

(Front transmission)  [Main drive shaft

3

N
KN

=

--X2 Bell crank post

k -—X1 Main drive shaft

) | nk posts into the chassis,
and slide the previously assembled bell crank
assembly onto the posts.

3x20 TP screw|

Insert the main drive shaft into the front
and rear center drive cups, and secure the
front transmission case to the chassis using
the 3x10mm FH tapping screws. (Make sure the
bell crank assembly is positioned correctly.)

M3x10 FH TP screwl/ @

For easy removal of the main drive shaft, remove the drive

@ ring and slide the center drive cup back to release./

IIII|III>

Secure the front chassis brace
with the screws as shown.




5 N

[ List of Parts Used )

(Jrmm —-x2

(o -- 1
(o

Motor, Pinion Gear Installation

Ix8mm screw

3x12mm screw

Pay attention to the
direction of the part!

—-—X1 3x18mm screw
M --x1 3x3mm set screw
—X1 30T pinion gear

Motor mount spring

. L. Allen wrench
Slide the pinion gear onto ® .
the motor shaft and lightly ‘\ot=He—

tighten the pinion gear set screw.

Attach the motor cam to the motor
using the 3x8mm screws.

and attach the motor clamp.

J

Important!

Q) Install the pinion so that the set screw is
tightened onto the flat portion of the motor
shaft.

@ Adjust the gear mesh to allow a very small
gap between the teeth of the pinion and spur
gear.

(improper adjustment of the pinion and spur
may result in damage to the gears.)

® Continuous running of the motor will result
in shorter motor life. Allow the motor to
cool between runs.

Lightly tighten!

Slide the motor cam into the motor mo

tighten the motor clamp screws.

M3x12 screw

Motor mount spring

Motor clamp

fa)

T T

@

I
c—

WA

N\
\ )

Lightly

When adjusting the gear mesh, place a piece of
paper (copy paper is fine) between the spur gear
and pinion gear, and slide the motor toward the
spur gear. Position the motor so that the piece
of paper does not fall out, spinning the spur
gear a couple times to confirm. Secure thej

motor clamp to lock the motor in position.

Adjust the position of the pinion gear so that it lines up with
the teeth on the spur gear. Secure the pinion gear in position

by tightening the set screw. Once the gear mesh is adjusted and

| Page-10 |

the M3x12 screw is tightened, tighten the M3x18 screw until the
spring is compressed, then back off one full turn.




. . Y Mark Manufacturer
f [ List of Parts Used ] \ Servo Saver, Servo Installation Y Yokomo S005
_ __ Pay attention to the @ Y F |Yokomo S003, Futaba
X1 X2 direction of the part! -
3x10mm FH TP screw 3x15mm FH TP screw : / Servo horn ring \ JKS JR, KO, Sanwa

[Servo horn upper (use the shorter horn!)|
(Jrawatd 3 (st

3x10mm TP screw 2. 6x10mm TP screw

© —xe Clm ~ (" st o o)
Washer Ball stud []:I] __X1

The included servo horn lower are marked with a letter
designating servo compatibility.
Select the servo horn matching the servo being used.

Approx. 5mm

Servo horn plate

G

Servo horn spring /

——x1 Make sure that the ends of -IQ
Serve horn ring \ the servo horn spring do
. not catch on the edges of !
2 servo horns are provided. Use the shorter the servo horn ring. After the servo has been centered, attach the servo horn so

servo horn. that the hole on arm is 5mm off center (or about 1 notch).
As shown in the illustration, attach the servo
horn ring at an angle.

Servo mount (large)

Servo mount (small) Serve mount (large) Antenna mount

Antenna mount

>
N— A \J N \J \J N— (
© ©
S o
&\ Shaded parts are used for this step. /J
M3x10 TP screw =
Important!(@ Make sure that the servo is centered before attaching 2
the servo horn lower. (Refer to your radio manual for ~

M3x15 FH TP screw

more information.) (Servo horn apper assy)

@ Kit _includes 3 servo horns. Select the servo horn )
designated for use with the servo being used. Instal |l the servo to the chassis and
(Using an incorrect servo horn may result in damage attach servo-rod (SR) to the ball stud.

to the servo.) Page-11

M3x15 FH TP screw| [M3x10 FH TP screw|
For the servo mount




c N

[ List of Parts Used ]
(Jroaeaty - x2
(ozoattty - x2

3x10mm TP screw

3x12mm TP screw

@Upper Camber Link, Shock Tower Installation

‘ Installing on front shock tower ’

] Marked FR!

Front upper camber |ink (Right)]

llll|lll>

M3x10 TP screw

Marked FL!

/|Front upper camber |ink (Left)]

ay attention to the
irection of the part

J

77@ -—X2 Jmm nut
O:@mm —x4  Ball stud
[T
-—-X1 Front upper camber link(Left)
A =
—-—X1 Front upper camber link (Right)
D )
—-—X1 Rear upper camber link(Left)
—-—X1 Rear upper camber link Right)

J

After the ball studs and upper camber |inks have
been attached to the shock towers, attach them to
the transmission cases using the specified screws.

Important! —Make sure the shock towers are facing
the right direction when attached.

Rear transmission

Marked RL!

Rear upper camber |ink (Left)|
l|||||||»

A ﬁ“\“
7/ ’3\“ )

Marked RR!

Rear upper camber |ink (Right)|

Pay attention to the

IWI (direction of the part!J




Front & Rear Suspension Assembly

Do not overtighten!

King pin(long)

‘Front Suspension Assembly’

Ball stud (black)

Pay attention to the
direction of the part!

(Front universal driveshaft)

6x10 metal

M2.6x5 TP screw /W

[Steering hub carrier| &

Please refer to the illustration on (Pay attention
the following page when assembling |to the direction
the Front Universal Driveshafts. of the part!

f [ List of Parts Used ] \ {Rear Suspension Assembly )

e ) g

-—X2 Front universal driveshaft

m:/% -—X2 Rear axle

~

Pay attention to the
placement of the part!

x4 O:@m“xz ”:lm——xz
Ball stud (black) Ball stud (silver) King pin (Long)

[me (@ (o

King pin (Shert) Doun stop pin 2. 6x5mm TP screw
" )--x4 Outer suspension arm pin

Also included: front hub carrier x Z, steering block x2 _
rear hub carrier xZ, front & rear suspension arm x2 Rear hub carrier

6x10 metal

——- E’ay attention to the )
@ . x8 6x10m metal bushing [Outer suspension arm pin direction of the part! M2.6x5 TP screw
\
[ Page-13"]

[Rear Tower suspension arm|

L




f [ List of Parts Used ] \

[Dmm@m --X2 3x12mm FH TP screw
) -— X2 Lower suspension arm spacer
© U =

(

|
-— X2 Inner suspension arm pin

CHinmamnillo
K —X1 Front suspension mount J

f [Read before assembly!] \

C{JBLACK GREAS

l
(i

Front Lower Suspension Arm Installation

Pay attention to the
direction of the part!

(Front lower suspension arm

$%?7

&

4
N
—Zif

|Inner suspension arm pin

M3x12 FH TP screw

Instal | after the suspension
mount has been attached!

|Front suspension mount

Pay attention to the
direction of the part!

Front lower suspension arm)

-Apply (black grease) to the Pay attention to the direction]
K front and rear dog bone pins. j of the marked letters!
Important! ///7 - .
P @ Always apply black grease to the ‘ Front Universal Driveshaft Assembly '

front dog bone pins.
(Black grease sold separately.)

® The front suspension arms assembled
in the previous step are different
left and right. Follow the diagram
closely during assembly.

@ Refer to the illustration on the right
when assembling the Front Universal
Driveshafts. Please make sure to apply
black grease(sold separately) to the
moving parts. (Follow the directions
in reverse when disassembling.)

\ Allen wrench (1. 5mm) \

/

| Page-14 |

M3x12 FH TP screw

Instal | after the suspension
mount has been attached!

Slide the dog bone into the outdrive,
position the arm and insert the
suspension arm pin into the mount.
Also pay close attention to the
placement of the spacers.

Attach the upper camber |ink and
tie-rod to the ball studs.
(Repeat on the opposite side.)

(@

/ , \_\‘}\
A
%




f [ List of Parts Used ] A\ Rear Lower Suspension Arm Installation
B ( , B N o v \; -—aa‘,.”/llll/w/ Y >
3x120m FH TP sc>r<e%l J;llensi:nz (Attach after the Suspension \‘; -

arm spacer (4mm) Mounts have been installed. e

25
o SN /
— / / -
(Z: @ a N \\ @ 3709 Ol / / / [Attach after the Suspension
-—X2 Rear dog bone 3

i \\ s @) O o ° ? [ Mounts have been instal led.
R - [ ey A e B

] L7

( ]
— X2 Inner suspension arm pin ..

% RO+2 | &2
K —x1 Rear suspension mount /

Lower suspension arm spacer, thin (4mm)
4 ! |
[Read before assembl y: ] \ [Inner suspension arm pin}———

M3x12 FH TP screw

Instal | after the suspension
mount has been attached!

@ear lower suspension arm

Pay attention to the
direction of the part!

—(Rear lower suspension arm)

Pay attention to the
direction of the part!

|Rear suspension mount

Pay attention to the direction
of the marked letters! Marked ' RO+2' 1
“Apply (black grease) to the Instal | after the suspension
front and rear dog bone pins. mount has been attached!
. . . I \
/lconf| rﬁ%eu nStaatlon'] Slide the dog bone into the outdrive,

position the arm and insert the
suspension arm pin into the mount.
Also pay close attention to the
placement of the spacers.

After the suspension arms have been installed, check to see
that the suspension arms move freely. |f the suspension arms
do not move freely, check the suspension mount screws to see
if they are overtightened. Overtightening the suspension mount
screws may cause the suspension hinge pins distort. During
assembly, check the movement of each arm and loosen the screws
as necessary. If loosening the screws does not seem to work
remove the indicated screws as shown on the right.

(Removing the indicated screws will not affect the handling

characteristics of the chassis. Follow these instructions
wthe front also.) J
Important!

@ Always apply black grease to the
rear dog bone pins.

Attach the upper camber link to
the ball stud.

(Repeat on the opposite side.)

(Black grease sold separately.) _ N A ‘ s UK &
. 1N ’ %.’- NS =Y (B NN \ > \! ’“/ 6
@ The rear suspension arms assembled 7 Z 72 ~N '}l‘)
in the previous step are different = = N A\ I
left and right. Follow the diagram

closely during assembly.




f [ List of Parts Used ] \ Front and Rear Damper Installation

-—X2 3x25mm screw / ‘Damper Assembly’ 4 dampers assembled.

— X2 3x20mm screw -
[Damper cyinder]
Gmm -— X4 3x12mm TP screw
AN — Ride height adjustment spacer|
@ --X4 3mm nylon locknut (Use as necessary) /

77|i1:| X2 Upper damper collar (front)

77|il:| =2 Upper damper collar (rear)
Q:D -—Xx4 Lower damper collar

/I ‘Damper Installation'

Damper assembly
complete!

If the ride height is too low,
\attach a spacer to adjust higher.

— . Upper damper
H o ——X%x4 Damper cylinder cgrl)lar(f':'gnt)

(Pay attention to the ]
1

) A
(/%
\!,') E direction of the part 7 1 |1 \@'\\3
J (PN K 7 0 /)
—X4 Damper shaft ’,\:\\\\\.* \ g
)

®
5

--Xx4 Shock spring
col lar

Ride height adjustment spacer M3x12 TP screw
(1 mm& 2 mm) (Pay attention to the J
!

& J placement of the part

Pay attention to the ] > o : A\;‘K‘ S , '
2 222\ Was —
(placement of the part! < o Upper damper IQ':?@ & g i’
D col lar (rear) /\' oo INL
) oM
Important! — When installing the dampers to the ﬁ 5 SN 'Q,(.
shock towers and lower suspension M3x12 TP screw ;- '/"
arms, make sure that they are - collar | =5 2 W
installed in the correct location. Pay attention to the =\
placement of the part! 5’

5
page_m ..Rear " o




Front & Rear Bumper, Body Post Installation

3
P
[T
[Z]
a
—
==
[T
(=2
—
>
[se)
=

M3x12 FH TP scre

J

irection of the part

ay attention to the

#

ear body post

R

M3x10 TP screw

J

ay attention to the
Front body post

direction of the part

¢

M3x10 TP screw

..:‘ i \‘.@m, \

LI

Z)
W

SN

[ List of Parts Used ]

Dz
Deeeeee

3x10mm FH TP screw

-—x4

3x12mm FH TP screw

-—X3

3x10mm TP screw

-=X2

(ot

OOOOOOOOOOOOOOD

-=X2

Front body post

OOOOOOOOOOOOOOOOOOD

Rear body post

-—X2

Front bumper

-=X1

Front bumper support

--X1

Rear bumper

-=X1

will vary depending on the body used.
Confirm the correct mounting location

The front body post mounting location
by reading the instruction manual
\\\i?cluded with the body

Important!

e

Page-17




a0 CEAK

Urethane Foam Bumper, Body Mount Installation

O
AP \
3 N\ \
- ! _
O \
- \P.\ \ \
= \ ¢ /, \
X0 —ry )
\ T »)
)
—H
5, : 3 W \
\A ) \ )
& \ 1 4 S
= /
. W
y \ a-s_
Q \Voa'
/ G\ LN =Y A )
f / \ ) / A\ A
i / - 0 0 D \
¢ / 2] Y o\
/) X\ Y\
Y/ \ X y )
4 A\ 0 £ ) T va 2
/2 J ’ s 7
_

Line up the hole on the

body mount and body post, and insert a body

=

R 0
muma222emﬂv

(Repeat for all body posts.)

= L7

Slide the body mounts onto the body posts to

the desired position.
clip to secure.

Important! —Adjust the position of the body mount

>

e -

M3x18 FH TP screw

4vv £ @R .
7=

ASHA L
y /F

)N\ 7)) N/ Y
.ﬁmm,mmmmﬂmmmmmwmmwwv\a;Mﬁwm“\\

0)% Y
< n,,h..l w\ & ‘h

Body mount

according to the body used.

uﬂ%&ww il ﬁ“
tabeare) )

M3x12 FH TP screw

[Body clips]

Deeesee

) \
m o
8 2
3 2
+—
5] ‘@ -
o p— =
E 2 I s
" 58 2 8 2
£ o [
3 SE||| &2 = = 5
e 5 + o = » g
— » o - -4 =2
[ ("™ oam =
£ E2 ||| o 3 =
(=]
=
E solll T & B 3 E
m ) — — - o
§ c " X X 2 fre
e
w 23 [~
[ +— C
£ 52l s
S 8 © - o « -
® XS - X X X X
S = | I I I
1= - [
-3 I i I I
g% Omum
ca ~
= > [
ST
=9
—_
)
4=
f =
© S
£
— 4

Battery mount

--X1

N
475;




VAW

O /
o))

AN
) N

. AN
A ) NN~ :N ®)

Antenna tube

(Please cut the case where a tube is long.)

Spur gear cover

M3x6 TP screw

,wu\\..r;x.
) z%\v £ \
@
\'e
Vi

Cut to size!
ouble-sided tape

G

D

\ASIGRAK, \@.\V
St Ay
.l!;u'n'LmWWmewwmmwmmm

% ~

MR
DA

{
\

Receiver and speed controller.)

Double-sided tape
Cut to size!

Receiver, Speed Controller Installation

Leave about 1cm
wire so that it does not interfere with

Slide the antenna wire through the bottom of the antenna
the drivetrain

mount and insert into the antenna tube

of wire at the top of the tube
Important!® Make sure to bundle any remaining antenna

Insert the antenna tube into the antenna mount.
Page-19

(Cleaning the surface with motor spray will

the chassis using double-sided tape
ensure better adhesion.)

Important!(@® Secure the receiver and speed controller to




Tire Assembl| y Assemble 4 sets. Important!— Drift wheel and drift tire not included. Please purchase separately.
An assembly tire of this page is [ZR-DR04] Zero one “R2” tire.

Sold separately. Sold separately.
Pay attention to the Pay attention to the
direction of the part! direction of the part!

Tire spacer (R2) Tire ring(R2)

Marked ' YOKOMO' ! Tire ring(R2)

T TS
R
O S e e 0 0 e 0 S e 0%
£ KRS
£ BRI X
R IR,
R 0,0‘.0,_0

Injection point SRR

|

llll“ll> : \ \
N Tire spacer (R2)

Drift wheel — I‘

/
direction of the part! I

Sold separately. .I(

-

- [ List of Parts Used ] N Wheel Hub, Tire Installation (I Ropeat on both sidea. 1)

Insert the wheel hub pin into both front and rear axles. Attach the wheel

@] -—-x4 ——) —x4 hﬁb ﬁngo the axles sohthatlthefpirll figsblntﬁ thﬁ gliogvg Iﬂ ﬁhe hub. ﬁl ide
4mm nylon locknut Wheel hub pi the hub o-ring onto the axle, followed by the wheel hub. Make sure that
—— ien Toek cel A bl — the hex shaped portion of the hub keys into the hex shaped opening on the

= wheel.

o —x4 Hub O-Ring

Wheel hub pin
Front wheel hub

Fit into groove!

-—X2

& Disc Rotor Rear IheeloOHuh (Small Diam Disc) J IW‘




Battery Mounting

Depending on the type of battery used,
a gap may result. Apply the included

Battery plate

foam tape, of which there are 3 types,

to eliminate any play.

Foam tape

Cut to size!

Assembled stick-pack battery ’

(Please purchase separately.)

Page-21

[ List of Parts Used ]

-

Body clips

-—X2

Battery plate

Knlso included: foam tape x 3 ea.




23
O\

()<

0 N\

Body clip
Side-by-side battery pack'

(Please purchase separately.)

\\\ ,
\\ \\ y 4 Mo Yy /
X / /5 ‘\aWﬂfwm

Battery Mounting

/0\ \\\

(4

7,
NI

Square edge battery pack’

(Please purchase separately.)

too long. Adjust by cutting away the unneeded length

Depending on the body used, the body posts may end up
Important!

@ Continuous running of the motor will result in shorter

Allow the motor to cool between runs.
Enjoy!

so please exercise caution when running. Choose open,

safe areas to run.

motor life.
® This machine will run at higher than expected speeds

[Read before assembly!]

Always make sure that the cells of the battery pack lio flat, and

[}
o > o
oQ C
O E bo—
£Q C O4—
Q= B CT
Lo—— OC
>C8T— .£®
T C o™=
L nc ©
L —x ©
2O | P QO0—
T——©  ©4
E_——+Qa
=4 _®
= O S >v—
T+ C OO
L O—E 0+
HO _— O—
oo 2
RZERZ RN R
A —C O
cCoTw—1b 3
£ CO—0w
n—=0—C
S PO
—_O— O =
O OCIC O T
PN nE
+- o £ C
© >l = O
F=5 O'= O
. =W
T — ©xx
S C—T [*]
CCOCOT T
£L9 —oQ
@ —_—
© bl © © D >
CCOL 4 O
— g DM D
Q 04+ Qs
OO N O— 42
o = > ©
ESo0—Q
.C na
>0 o .
— © OO s >
A A O D e
0o R —
O_NWED XO
~T= " 0noQ
MW Oo—-—00
QTN >— o
cCcovavoaQ
SF
T OO—>m_.T
53 - ~—T O
CEQ® LQO—
oL 4 ——
= D4 Sv—
— = (O A T4
© DOV D
Hon Hanc
VESC O S
~OTCC ©—
CR-RiRTI=N-]







$D-501R— q /\
BB-1510— O
2651008

/
$D-5018A~" S

SD-303R

BB-1510

<@o/ SD-501R

SD-644

SD-644CR

2

%

®

m Ys-7
@Q‘\\ SD-644CR

2C-850S /
BB-105-2
BB-1480-2
70-$808 p SD-302 RC-313
SD-501R SD-303F ) SD-002B 75-016
- SD-302 SD-007T
SD-007T
¥S-8R
SD-303F
( ﬁ/\/zre—zooc \ 5
SD-501SA SD-304MS A\ £
/zc-smos - SD-304M et
- SD-304MS DS i
\/ 0 _BB-1510 D304 a /YS 8R
@O\SD-som P
26-T38 ®) ﬁ
SD-644

SD-207

\ﬁ?

26-206
$D-200H \‘9

D)

& 70-138



SD-017T

SD-202 ﬁ\ 70-206
SD-414 / SD-202
$D-202

SD-300M

SD-010A
BB-106-2
(oP)

SD-118C

-

SD-011DC2

SD-001R

SD-009
SD-414$

////’,,,_4..3‘ ' (0P)
% $D-008H (FER) W///ﬂ BB-106-2

SD-300
SD-001R

SD-118R
SD-304MS

$D-300 SD-300M g\
$D-DPTS

SD-302

75-016 %’\ gl e
g %@ 8

l/g @ $D-302

gL/,//’/



MEMO




AS A MANUFACTURER OF WORLD UHAMPIONSHIP WINNINI » '

YO
ENJOY THI

LD

S PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING K/ CARS EVER DESIGNED.

RCIMODELH{CARS

RDTI> > K YOKOMO
ITERHBZA R/C H— (SYFIY bO—IbH—) OFFIX—H—TT, ZORRBIE. LEAFEFE. SKEFE. I—0v/)EFE
ZUT R/C A—LU—RDOREIETHIHFTEFIEL —RXTHEH., R0 R/C A—V=FICERATNTLFET,

H%RA&tt ITJE T 120-0005 RRFEILXERE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552 =K 9~ 128 - 13K~ 17 K (EBZRB~%)




